MATERIAL TEST & INSPECTION CERTIFICATE ) ORI IERRD ch; DT
26, Noksansandan 262-ro, Gangseo-Gu, Busan, Korea
CUSTOMER: DODSON GLOBAL, INC. According to TEL : 82-051-3300-450
PROJECT NAME: NIA FAX : 82-051-3300-335
DIN 50049 3.1 { EN102043.1 / SO 104743 hitp:fwww.skbend com
PURCHASE ORDER NO. | 240787-00 SPEC. FORMATERIAL ASTMASME A/SAZ34WPB-S 17M7ED CERTIFICATE NO. QCLY 2020040045
PJT NO. NIA SPEC. FORINSPECTION | ASMEB159 DATE OF {SSUE 2000.04.16
STARTING MATERIAL | SEAMLESS PIPE SKB NO. 2019102903 : WISUAL & DIMENSION | SATISFAGTORY
NO. SEQILINE/ITEM NO . DESCRIPTION ) Qry HEAT NO. NFG ID NO. PORICODETAG NO
§ SODELBOWL) - 540 LS BWSMLS  Black 50 185159 185159
10 45D ELBOW(L) . S 15" BWSMLS  Black 40 802231 802231
CHEMICAL COMPOSITION(%) (L : LADLE, P : PRODUCT) TENSILE TEST
. ; ¥.50.2% offset 1.8 EL RA
. |seec| ¢ | s M Pl s M| e | M| G v o SPEC.
570, n o u N N Al B r Fe T cE P XS % ™
HEAT NIR 010 | 0.2 MIN 350 60.0 30.0
D, MAX | 030 106 | 0050 [0.058 | 040 | 049 | 0151 oo | 008 . MAX 950
L
(asisa . 013 | 02| 108 looor oowz| ocs| o005 ) oot | o7 ] oo 03 95 74.0 410
L
802231 ~ 0.20 02 0.68 |0.012 | 0.007 { 0.01 0.02 0.01 0.0% 0.0 032 6 70.1‘? 340
PACT TEST] SORBED ENER TERAL EXPAN PER HARDNE DRNED, §70°C, NIA, “Ai
YesT SEZEOF s:g ; RGY STLS - EXPANSION o CENT SHEAR - S5 HBW AT TREATMENT | HOTF 0, 870°C, NIA, "A
T ENE. )| | SEESEND VALLE AVG. VALUE AVG. VALUE A, || Hax | 1o PMI NA NDE | NA
BiM . HEW | 154° 152 || FLATTENINGTEST | NA T ~memo
185159 HAZ I BENDING TEST NA
Wi HYDROSTATIC TEST | NA
B/K HBW | 138 135 | CORROSIONTEST | NA
802231 HAZ GRAINSIZETEST | Na
[T HIC TEST NA
NACE MR0175 WE CERTIFY THIS MAT ERIAL HAS BEEN MANUFACTURED AND EXAMINED IN ACCORDANGE WITH ALL
REQUIREMENTS OF THE SPECIFICATION AND THE RESULTS OF ALL EXAMINATION ARE ACCEPTABLE.
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